



Test Report

No.: T31920240831SC

Date: JUN 12, 2019

Page 1 of 4

BIC GRAPHIC
14421 MYERLAKE CIRCLE
CLEARWATER PINELLAS
FL 33760 UNITED STATES

The following samples were submitted and identified on behalf of the client as:

PLAZA TOTE

SGS Case No. : CA319202412999
 Item No. : 15117
 Test Request Form No. : 3186_HK
 Quantity Submitted : 1 PC OF 1 STYLES
 Manufacturer Date : 2018
 Shipment Order No. : 7065328
 Country of Origin : CHINA
 Country of Destination : CANADA, UNITED STATES
 Sample Receiving Date : MAY 09, 2019
 Test Performing Date : MAY 09 - 15, 2019

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

| Test Requested | Conclusion |
|--|------------|
| 1. US California Proposition 65 – Lead content | PASS |
| 2. US California Proposition 65, CPSIA section 108 and US 16 CFR Part 1307 – Phthalates content (Selected part as specified by client) | PASS |

| | | |
|------------|--------------|---|
| Conclusion | PASS | X |
| | FAIL | |
| | INCONCLUSIVE | |

Signed for and on behalf of
SGS Hong Kong Ltd.

Che Wai Leuk, Jerry
Technical Manager

Test Results :

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



1. US California Proposition 65 –Lead Content

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3 - Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product

Method (metal materials): With reference to CPSC-CH-E1001-08.3 - Standard Operating Procedure for Determining Total Lead (Pb) in Children’s Metal Products (Including Children’s Metal Jewelry)

| Test Item(s) | Lead (Pb) |
|--|-----------------|
| Specimen Description | Result(s) (ppm) |
| 1. Black fabric w/ black soft plastic backing (Main body) (#1-15117 black 300D polyester with PVC backing main fabric) | 12 |
| 2. Black fabric (Webbing shoulder strap) (#3-15117 black webbing shoulder strap) | ND |
| 3. Dull black soft plastic w/ black fabric backing (Bottom trim) (#4-15117 black sanded PVC bottom trim) | ND |
| 4. Black fabric (Inner lining) (#5-15117 black 210D nylon with PU backing inner lining) | ND |
| 5. Silver metal w/ coppery, gray plating (Zipper puller) (#6-15117 black metal zipper puller) | 14 |

- Note:
- ppm = parts per million
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit =10 ppm
 - 1% = 10000mg/kg=10000ppm

**Remark: 1. Material information of the sample is provided by the client.
2.Summary of reference limit(s) of Lead requirement:**

| Requirement(s) | Reference Limit of Lead (ppm) | |
|--|-------------------------------|-----|
| California Proposition 65 (County of Marin Case No. CIV 1104003) | Paint and surface coating | 90 |
| | All other materials | 100 |

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

2. US California Proposition 65, CPSIA section 108 and US 16 CFR Part 1307 - Phthalates Content

Method: With reference to CPSC-CH-C1001-09.3

Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS)

| Test Item(s) | CAS No. | Result(s) (ppm) | MDL (ppm) |
|-------------------------------------|----------------------------|-----------------|-----------|
| Specimen No. | -- | 1 | |
| Dibutyl Phthalate (DBP) | 84-74-2 | 60 | 30 |
| Benzylbutyl Phthalate (BBP) | 85-68-7 | ND | 30 |
| Bis-(2-ethylhexyl) Phthalate (DEHP) | 117-81-7 | ND | 30 |
| Diisodecyl Phthalate (DIDP) | 26761-40-0 / 68515-49-1 | ND | 100 |
| Di-n-Hexyl phthalate (DHEXP / DnHP) | 84-75-3 | ND | 30 |
| Di-n-octyl Phthalate (DNOP) | 117-84-0 | ND | 30 |
| Diisononyl Phthalate (DINP) | 28553-12-0 / 68515-48-0 | ND | 100 |
| Diiso butyl phthalate (DIBP) | 84-69-5 | 160 | 30 |
| Dipentyl phthalate (DnPP/ DPENP) | 131-18-0 | ND | 30 |
| Dicyclohexyl phthalate (DCHP) | 84-61-7 | ND | 30 |

Specimen Description:

1. Dull black soft plastic w/ black fabric backing (Bottom trim) (#4-15117 black sanded PVC bottom trim)

- Note:
- ppm = parts per million
 - MDL = Method Detection Limit
 - ND = Not Detected (lower than MDL)

Summary of Reference Limit of Requirement(s):

| Requirement(s) | Reference Limit |
|--|--|
| California Proposition 65 (ACSC Case No. BG07350969) | ≤ 1000 ppm for each of DBP, BBP, DEHP, DIDP and DnHP |
| CPSIA section 108 | ≤ 1000 ppm for each of DEHP, DBP, BBP, DINP, DIDP, DNOP |
| US 16 CFR Part 1307 | ≤ 1000 ppm for each of DEHP, DBP, BBP, DINP, DCHP, DHEXP / DnHP, DIBP, DnPP/ DPENP |

Remark: Material information of the sample is provided by the client.

Photo Appendix



*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.